Montagehandleiding ROVER Typegoedkeuringsnr. Max. toegestaan voertuiggewicht Max.massa a.h.w. Max.verticale last D waarde

Fitting instruction . 25 Priifungsnr. Zul Kfz.-Gesamtgewicht Max. Anhéangelast Max. Stitzlast D Wert

Anbauanweisung Approval number Max.permissible weight towing vehicle Max, trailer weight Max. nose weight D value NL| D | GB

Description de montage Numéro d'homologation Poids max. autorisé du véhicule Poids tractable maxi Charge verticale maxi |valeur de D F E DK

Instrucciones de montaje 02000 ->  |Homologacisn de tipo n° Peso maximo admisible del vehiculo Peso posterior de mas a maximo Carga vertical méxima |Valor D

Montagevejiedning Nr. typegodkendelse Heijst tilladte karetgjsvaegt Maksimal pahaengsvaegt Maksimal lodret last D-vaerdi

Monteringsveiledning Typegodkiennelsesnummer Maks. tillatt kjsretoyvekt ¢ Maks.masse tilhengsvekt Maks. vertikal last D-verdi

Monteringsanvisning Ref: 026751 |Typgodkannandenummer Max. tillaten fordonsvikt Max. stapvagnsvikt Max. kultryk D-varde

Type: 026751 e4*94/20%1603*00 1750Kg 1050Kg . T0Kg 6.44kN © BOSAL e 05/05/2000

aadpleeg uw dealer voor de max.massa di en trekken.

Die maximale Anhangelast ihres Fahrzeuges kbnnen Sie im Fahrzeugschein oder
im Benutzerhandbuch nachlesen.

For the max.trailer weight of your car please refer to the owner's manual or your car homologation
documents.

Pour connaltre le poids maxi remorguable pour votre voiture consulter la notice d'utilisation de
votre voiture ou la carte grise. !

Consulte a su distributor sobre el peso maximo que puede remolacar su vehiculo.
Deres forhandler vil kunne oplyse Dem om den hgjst tilladte vaegt efter Deres kerete].
Ta kontakt med forhandleren angaende den maksimale massen som bilen kan trekke.

Radgtr med din aterférsaljare for bilens maximala dragvikt.

Meegeleverde onderdelen ] 4x M10x40
Mitgelieferte Befestigungsteile ax M12x35
Provided parts “ (b3 M12x80
Materiel de fixation joint 2x  MIX70
Piezas incluidas

Mediglgende komponenter ,

vedlagt festemateriell ' =

|Medftljande monteringsmaterial @ ‘; ’)‘( :AA:(Z)

l:nmﬁ;al

page- 1 - @ 5 Mi2
[



926
1.

2.

o

10.
11,

12.

751 MONTAGE! IANDLEIDING

Meegeleverde onderdelen en bevesliyingsmalerialen van de treldhaak verwijderen. Eventueel
aanwezige kil ler plaalse van de {rekhaak aanlegviakken en kontraplaten verwijderen.
Demonileer de bumper en de achterste uillaatderiper. Verwijder het hitle schild. Verwijder ook de
twee schokabsorptie blokken, die op het achlerbord, over de opening van de chassisbalken
gemonteerd zijn. (Deze worden niet meer gebruikil) ’

Plaals de boorsjablonen op de onderzijde van netlinker enrechter chassis. LET OP: feg de sjablonen
goed aan tegen het achterbord, zodanig dat de gaten overeen komen met de bestaande

gaten in het voerluig.

Boor nu de aangegeven galen “A” en "B enkelzijdig door tot @ 14 mm.

Schulf de steunen "1" en *2" en strippen "3" in het chassis en bevestig deze t.p.v. de galen "A” d.an.v.
2 bouten M10x40 incl. veerringen en contra plalen “4”, Gebruik t.p.v. de gaten "B" 2 bouten M10x40,
incl. veeningen en conlra platen "5".

Monteer de dwarsbalk tussen de steunen “1" en "2 Lp.v. de gaten "C" d.n.v. 4 bouten M12x35,
incl. veerringen en moeren. ‘ .
Beveslig de trekhaak Lp.v. gal"D"aanhetsleepoogd.m.v. de bout M12x801incl. busje "6", de plaaljes
“7" busje "B", veerring en 1woer.

Zet nu alle bouten en moeren vast volgens onderstaande aanhaalmometen.

M10 - 46 Nm

Mi2 - 79Nm

Monteer de kogel inclusief stekkerdoosplaat Lp.v. de gaten "E” m.b.v. 2 bouten M12x70, veertingen
en moeren. '

Zaag het voorgedrukie deel uit de bumper (zie detailblad).

Monteer het hilteschild terug onder het voertulg. Monleer de uitfaat en de bumper.

Het is noodzakelijk om na ca. 1000 km gebruik de boutverbindingenna te trekken (volgens gegeven
aanhaalmomenten) .

Bosal kan niet aansprakelijk worden gesteld voor enig gebrek in het produkt zoals veroorzaakt door
de schuld of door welk onoordeelkundig gebruik ook van de gebruiker of een persoon voor wie hij

aansprakelijk is (att. 185, lid 2 N.B.W.).

U206
1.

2,

10.
1.
12.

026
1.

2.

10.
.
12.

751 EHONG IS TIRUCTIONS

Unpack the towing bracket and check its conlenls againsl the paits list. Il necessary, renove the undeiseal
from around the filling points of the luggage compartment/frame members.

Dismoupt the bumperand therearmost exhaustdamper. Remove the heal shield. Remnveélso the two shock
absorption blocks, which are mounted on the rear panel, over lhe aperlures of the chassls members
{these will no longer be used).

Place the templales on le underside of the LH and RH chassis. ATTENTION: place the templates against
the rear panel, in such way that the holes correspond with the exisling holes in the car. -

Drill the indicated holes "A* and "B" one sided to ¢ 14 mm.

Slide the suppt_)rls a1".and 2" and the brackets 3" in the chassis and lix these at the holes "A” using iwo
M10x40 bolts, including spring washers and backing plates "4". Maunt two M10x40 bolts, including spring
washers and backing plates *5" at the holes "B".

Mount the crossbar between the supports 1" and "2” at the holes "C” using four M12x35 bolls, spring
washers and nuls.

Mount Uie towbar at hole "D” on the towing ring using the M12x80 boll, he tube "6", the plales *7", lube *8”
spring washer and nut. '
Secure the towbar using a torque-wrench. Torque the bolls as follows:

M10 - 46Nm

Mi2 - 79Nin

Mount the ball including socket plale at the holes "E” using two M12x70 bolls, spring washers and nuts.
Saw the indicaled part from the bumper (see detail). ’

Remount the heat shield under the car. Remount the exhaust and the bumper.

Alter about 1000 km use, re-lighten the bolls and nuts to the specified torque.

Bosal cannot be held responsible for any defects in the product caused by fault or by any Injudiclous use
whatever of lhe user or a person he is liabie for. (sect. 185, arl. 2 N.B.W.)

751 DESCRIPTIONDUMONTAGE

Séparer les difiérents élements d'altelage. Enlever le mastic de prolection autour des poinls de fixation.
Démonter le pare chocs et le silencieux d'échappement arriére. EnleverI'écran thermique. Enlever les deux
blocs de 'absorplion du choe, qui sont monlés sur le panneau arrlére, par-dessus lorifice des longerons
du chassis (lls ne seront pas reinonlés).

Placer les gabarils au dessous du chassis gauche et droite. ATTENTION: Placer les gabatils conlre le
panneau arriére, de lelle soite que fes trous correspondent aux trous existants dans le véhicule.
Percer les rous indiqués "A" el "B” & un c6té au o 14 mm. .

Posilionner les supports *1" et °2” et les goussels "3 dans le chassis et [&s fixer aux lrous "A” a l'aide des
deux vis M10x40, des rondelles grower et des conire plagues 4", '

Monter deux vis M10x40, des rondelles grower et des conlre plaques “5” aux lrous "B".

Monter la traverse entre les supporls "1 et *2* aux trous “C" a aide des qualre vis M12x35, des rondelles
grower et des écrous.

Monterl'alfelage al'annehuderemorquage {trou”D") al'aide dela vis M12x80, f'entretoise "6, la plaquetles
*7", Venlreloise "8", la randelle et 'écrou.

Fixer I'altelage. Bloguer 'ensemble de ia boulonnerie aux couples de serrage suivanis;

M10 - 46 Nm

M12 - 79Nm -

Montler la rotule avec le support de prise aux trous “E" & l'aide des deux vis, des rondelles grower et des
&crous. :

Scier la partie indiquée du pare chogcs (voir le dessin de détail).

Remonter I'écran thermique sous le véhicule. Remonter échappement et le pare chocs.

Il est conseille de vérifier le serrage de toule la boulonnerie aprés 1000 Km de traction.

Bosal décline loule respensabilité concernant des défauts aventuels de cet allelage qui seralent causés
par une mauvaise ulilisation. Seul Fulilisateur est responsable (art 185 lid 2 NBW).




[)26751 ANBAUANWEISUNG

- Mo -

1.
12.

Die Anhéngevorrichtung auspacken und die Befesligungsleile auf Vollstandigkeit Gberpriifen. im
Bereich der Befesligungspunkle den Unterbadenschutz entfernen.

Den Stofifanger und den hinteren Schalldampfer demonlieren. Das Hitzeschield enllemen Die zwei
Schockabsorptionblocke, welche auf dem AbschiuRblech iiber den Olfnungen des chassisralimen
montiert sind, entfernen (diese werden nicht mehr benétigl).

Die Bolwschablonen auf der Unlerseile des linken und reclen Chassis legen. ACHTUNG: Die
Schablonen richtig gegen das Abschiufiblech anlegen, so dal die Licher mit den

vorhandenen Léchem im Fahrzeug iibereinstimmen.

Die angegebenen Locher "A” und "B" einseitig auf & 14 mm bohren.

Die Stiitzen *1” und “2" und die Plalten *3" In das Chassis schieben und mil zwei Schrauben M10x40,
Federringen und Gegenplalten "4” an den Lochern “A” belestigen.

Zwel Schrauben M10x40, Federringen und Gegenplalten “5" an den Léchem “B" monlieren.

Den Querlrdger zwischen die Stiltzen “1” und “2" mit Schrauben M12x35, Federringen und Multern
an den Léchern “C" montieren.

Die Anhdngevorrichitung mit Schraube M12x80, Buchse “6°, Plallen "7", Buchse “8”, Federring und
Mutler an der Abschleppdsa (Loch “D") befestigen.

Die Anhédngevorrichtung ausrichlen und alle Schirauben mit folgenden Drehmomenten anziehen:
46Nm

M12 - 79Nm

~ Die Kugel und Steckdosenhalteplaite mil zwei Schrauben M12x70, Federringen und Mutlern an den

Léchemn "E" montleren.
Den angegebenen Teil aus dem Sloffinger sdgen (siehe Delailzeichnung).

. Das Hilzeschield wieder unter dem Fahzeug montieren. Den Auspuff und den StofMfanger wieder

montieren.

Nach ca. 1000 km die Bolzenverbindungen wie angegeben nachziehen. .

Fir einen Mangel am Produkt, der durch den Fahrzeughallter oder eine andere Person aufgrund
unsachgemafier Benutzung verursacht wurde, ibernimmt Bosal keine Haflung. (art. 1851id 2 N.B.W.)

026751 INSTRUCCIONES DE MONTAJE

1.

2.

10.
11.
12.

Sacarlas piezas y el malerial de sujeccién incluidos del gancho de remolque. Si procede, retirar el pegamento
existenle en los puntos de sujeccion.

Desmontar el parachoques y el silenciador trasero. Rehrarla pantallatérmica. Retirar tambiénlos dos bloques
amorliguadores que estan montados en el panel trasero, sobre la abertura de los largueros del chasis. (jYa
no se utilizant)

Colocar las plantillas para el faladrado en ef lado inferior de los chasis lzquierdo y derecho. ATENCION:
colocar las plantillas contra el panel trasero de tal modo que los orificios coinciden conlos orificios existentes
en el vehiculo.

Tatadrar después los orificios marcados “A" y “B” desde un Iado con un didmetro de 14 mm.

Meter los soportes “1”y "2" y las cubrejunlas “3" en el chasis y fijarlos en los orificios “A” por medio de 2
pernos M10x40, con inclusion de aros elasticos y contrachapas *4”, ulilizando en los orificios *B” 2 peinos
M10x40, con inclusion de aros elaslicos y contrachapas “5"

Montar la traviesa entre los soporles “1" y “2" en los orificios “C" por medio de 4 pernos M12x35, conincluslén
de aros eldslicos y luercas.

Fijar el gancho de remolque en la argolla de remolque, en el orificio “D”, por medio del perno M12x80, con

inclusion  del casquillo “6”, las plaguelas 7", el casquillo “8", aro eldslico y luerca.

Fijar el gancho de remolque. Alenerse aqul a los siguientes pares de apriele:

M10 - 46Nm

M12 - 79Nm

Montar la bola con la placa del enchufe en los orificios "E” por medio de 2 pernos M12x70, aros elasticos
y luercas.

Serrar la parte marcada del parachoques (ver hoja de delalles),

Monlar de nuevo la pantalla térmica debajo del vehiculo. Montar el tubo de escape y el parachoques
Cada 1000 km de uso es necesario comprobar las conexiones del permo (segtn los pares de apriete dados).
Bosal no asume responsabilidad de ningtn tipo por defectos en el produclo causados por o debides a un
uso imprudente, tanto por parte del usuario como de cualquier persona bajo su responsabilidad (art. 185,
parrafo 2 N.B.W. (Cddigo Civil Holandés})).

02675] MONTAGEVEJLEDNING

Fjern de dele og monteringsmalerialer der sidder pa lraekkrogen. Eventuelt kit pa fastgerelsespunkierne
fiernes.

Afmonter kofangeren og den bagerste lydpolte

Fjernk varmeskjaldet. Fjern endvidere de to stadblokke, der er monteret pa bagpanelet over dbningen i

- chassisvangerne. (Disse bortfalderl)

Anbring boreskabelonen pa undersiden af det venstre og hajre chassis. NBI Laeg skabelonen helt ind til
bagpanelet, sa hullerne svarer til de eksisterende huller i keretgjet.

Bor nu de angivne huller “"A" og “B" fra én side (2 4 mm).

Skub stelterne “1"o0g “2" og strimlerne 3" ind i chassiet og fastger dem ved hullerne “A” med 2 bolte M10x40,
inkl. fiederskiver og konlraplader *4". Anvend ved hullerne “B" 2 bolte M10x40,Inkl. fj edersklver og
kontrapiader “5". g

Monter tvaervangen mellem stelterne “1" og *2" ved hulleme “C" med 4 boite M12x35, inkl. fiederskiver og
metrikler.

Monter traekkrogen ved hul “D" pa slaebekrogen med bolt M12x80, inkl. basning 6", pladerne *7", basning
8", fiederskive og metrik.

Faslgar freekkrogen. Fglgende momenter skal iagilages:

M10 - 46 Nm

M12 - 79Nm

Monter kuglon, Inkl. stikdaseplade ved hullerne “E" med 2 bolte M12x70, fjederskivor og melikker,

Sav den forlrykte del ud af kofangeren (se detaljeblad).

. Genanbring varmaskjoldet under kerelejel. Genanbring kofangeren og udstedningen.
. Det er nadvendigt al eflerspande meltrikken efter ca. 1000 km,
. Bosal kan ikke geres ansvarlig for mangler ved produklet, der er opstaet som felge af skyld elier ukyndig

anvendelse af brugeren eller en person som han er ansvarlig for (§ 185, stk. 2 N.B.W. (hollandsk privatret)).



(7

T~

Detail




15

PRESS AUAINS T REARFANEL

|\ Existing

LEFT

PRESS AGAINST REARPANEL

o5 Existing

RIGHT

i

Existing

.\
_

eb%

| {

\

existing

g

~
A

o1 Q Drill
|




